l

DEUTZ J& FAHR

PARTS MANUAL

FARMLINER 3370
COMBINE

PRINTED BY :
heavy-equipmentmanual.com



FARMLINER 3370

CAB
OPERATING PLATFORM
DRIVING SEAT ...ttt sttt ettt ettt et st e bttt eb et s ot e b et ebe e s ot e h e e et e eb et oot e s et ea bt ehe e oot e s et ea bt ebs e eh e satea st et e eh et s ot e st at e ebe e oot e s bt e et e ebe e et e na s e bt ebe e et e saten bt ean e e st e satenbneaneeneeeane 4G.13.20000
OPERATING PLATFORM RAILING 4G.13.20000
CUTTING TABLE HEIGHT CONTROL.......cooiiiiiitiitii ettt ettt et sttt e st s e h e eat e e se e st s as et e se e et sasea bt se e et satea bt eat e e st s abebeeat e e ne e e ot s aseab e e ne e et sat e beene e et sanenbeeneee 4G.13.20000
STEERING COLUMNIL ...ttt ettt ettt sttt ettt ettt ehe e st e s a ettt et e e s ut et e a st eh e e satea b e et e eh e e s ot e b e et e ebe e e ot e bt e et e ebe e oot e s atea bt eae e et e satem bt eas e et e s et e s eat e ebe e e ot e nateab e eb et et e natem bt eun e et e satenbeenne 4G.13.20000
DRIVER'S SEAT ...ttt ettt ettt ettt ettt et e st et e ae e eh e s at e et a st eh et s ot et e et e eb et s ot e bt et e ebe e st e s et e mb e ebe e et e satem bt eas e et e s et em bt eas e eh et s ot e st et e eb et st e s ateab e ebe e et e satembeeun e et e satebeeane 4G.13.20000
LUXUR. DRIVER'S SEAT AIR SUSPENSION W 4G.13.20000
GEAR SHIFTING......ccootiiiiiiiiineiiecceec e 4G.13.20000

CONTROL UNIT OPERATION 4G.13.20000

CONTROL UNIT OPERAT. GRAIN TANK 4G.13.20000
HYDRAULIC BRAKING SYSTEM. ...ttt ettt sttt sttt sttt et e s e st eab et st e e s ae st be e o4t e s at e ot e be e eh e e se e et satea bt se e e satea bt e oa e e s b s et ea b et et e e sae et e se e eb e e sateabenaneebeesatenbenaneeneeeaee 4G.13.20000
HYDRAULIC BRAKING SYSTEM. ...ttt ettt sttt sttt sttt et e s e st eab et st e e s ae st be e o4t e s at e ot e be e eh e e se e et satea bt se e e satea bt e oa e e s b s et ea b et et e e sae et e se e eb e e sateabenaneebeesatenbenaneeneeeaee 4G.13.20000
CLUTCH CONTROL ASSEMBLY ...ttt ettt ettt ettt ettt et st ettt eh et st e bt et ehe e s ot e s h et ebe e oot e s atea bt et eh e sat oo bt ae e eh e e s ot e b eat e ebe e e ot e s bt et e ebe e et e nate bt eas e et e satenbeenne 4G.13.20000
PARKING BRAKE ...ttt ettt ettt st e b et eh et st e bt sa sttt et e e s bt s et ea b et ea e e s ueea bt e e et e e s at e ab e ae e eh e e s at e st a et eh et oot e bt et e ebe e st e bt eab e ebe e eb e e nueeabenbe e ebeesatembenaseebeesaeenne 4G.13.20000
DRIVER'S CAB
DRIVER'S CAB FRAME W ..ottt ettt et ettt e st et b ettt st e e h e ta e se e oot s e e et eh st et s et e m bt eat e et e s o te bt eat e e st e s e e aecet e ne e e oo bscab e e ne e oot saseabeese e et nateabeeseeebesanenne 4G.14.20000
DRIVER'S CAB GLAZING Wittt ettt et ettt st ettt e he e se e bt ettt et e e s ae s ettt et et e e sueea bttt eh e e s at e a bt as e eb et s ot e bt at e eh et s ot e st e st ebe e s at e bt ea s eab et et e e sae eabeabs e ebeesatembenaseereesaeenne 4G.14.20000
DRIVER'S CAB GLAZING Wittt ettt et ettt et ettt e h et se et sttt et e s ae s ettt et et e e s ueea st ee e eh e s at oot et e eh e e s atem st et e eh et s ot et e st ebe e st e bt easeabe e eh e e saeeabenae e ebeenatembenaseereesaeenne 4G.14.20000
DRIVER'S CAB WINDSCREEN WIPER Wittt et sttt ettt st s bttt ettt et e s a et ehe e et e s a b et eb et et e sa e b e eat e e st s o te bt eet e e st e eabenbseat e ne e et e natembeeun e et natenbeenneeneens 4G.14.20000
DRIVER'S CAB ROOF W..oocioiiiiiiiiiiiiniiiiiceencecec e 4G.14.20000

DRIVER'S CAB ROOF / FAN W 4G.14.20000



FARMLINER 3370

Section: CAB Ref: 4G.13.20000
DRIVING SEAT
Fig. P/n QTY Name
Notes:
[FARMLINER 3370]
1 16020566 1 plate
2 01112307 13 screw m 8 p.1.25 x 15,d933
3 06214192 washer 8.4
4 01104944 5 nut m 8, d985
5 01112322 2 screw m 8 p.1.25 x 20
6 06541291 1 cap
7 06276360 gasket 1-3910
130 MM / 1400 MM
8 06541292 1 rail
9 01133175 rivet b4x11x9 d7331
10 01112813 4 nut m 6
11 01102797 6 washer 6, d128
12 06214189 8 washer 6.4
13 06528391 1 cover
14 06257697 copper gasket 15x5x1540
440 MM
15 06546334 1 guard
16 06530285 1 rail
17 06530286 1 rail
19 01102799 10 washer 8, d128
20 06541286 1 division
21 01112529 2 screw m 12 x 30, d933
22 01102801 4 washer 12
23 06214206 10 washer 13.2
24 01112418 9 screw m 10 x 25, d933
25 01107165 washer 10.5
26 06209768 19 nut m 10, d985
27 06535403 1 platform sx/Ih/l1i
28 01136993 2 screw m 12 x 70
29 06536930 2 spacer
30 06209778 2 nutm 12
31 06536928 1 climbing steps
32 06519159 1 plate
33 06261005 2 small cover PVC
34 01112240 2 screw m 6 x 12
35 06518458 4 bracket
36 06515741 4 bearing block
37 06240287 4 rubber mount @ 14/ @ 40 x 40
38 06515740 4 bushing 20x57
39 01111545 4 screw m12x90 d931 12
40 01112429 8 screw m 10 x 30, d933



FARMLINER 3370

Section: CAB Ref: 4G.13.20000
DRIVING SEAT
Fig. P/n QTY Name
41 06216517 2 bottom 36.5
42 06523959 1 climbing steps
W
43 NE plate
44 NE plate
45 06214192 1 washer 8.4
W
46 01143002 1 split pin
W
47 06537822 1 rope
W
48 06515685 1 terminal
W
49 01112276 2 screw m 6 p.1 x 35
W
50 06214189 4 washer 6.4
W
51 01114357 2 nut m 6, d985
W
52 01112575 2 screw m 12 x 65, d933
53 06209769 4 nut m 12, d985

2/2



FARMLINER 3370

Section: CAB Ref: 4G.13.20000

OPERATING PLATFORM RAILING

Fig. P/n QTY Name

Notes:

[FARMLINER 3370]

1 06535459 1 handrail

2 01112418 9 screw m 10 x 25, d933

3 01102800 2 washer 10.2

4 06535458 1 handrail
FOR MACHINES
WITHOUT
DRIVER'S CAB

5 06536954 1 handrail

6 01111200 2 screw m8x90 d931

7 01107163 2 washer 9, d126

8 01104944 2 nut m 8, d985

9 06283014 2 bushing

10 04327533 2 mirror

11 06536951 1 handrail

12 06209768 9 nut m 10, d985

13 01101846 3 screw m 10 x 70, d933

14 06214192 2 washer 8.4

15 06542312 1 support dx/rh/re
R

16 06542313 1 support sx/I/1i

L




0

M13
“&@w
~

B&

%0

1"

Section: CAB

FARMLINER 3370

Ref: 4G.13.20000

CUTTING TABLE HEIGHT CONTROL

Fig. P/n QTY Name

Notes:

[FARMLINER 3370]

1 06255042 1 tube

2 06255038 1 rope 2x1200

3 06255036 1 bracket

4 01112803 2 nut m 5, d934

5 06261053 1 screw m5x10,7

6 06215299 1 spring

7 01112232 1 screw m 6 p.1 x 10
8 01114357 1 nut m 6, d985

9 06536933 1 body

10 01141802 1 plate

11 01112341 2 screw m 8 x 30, d933
12 01102799 2 washer 8, d128

13 06258273 2 support

14 06264645 1 eyelet

15 06255040 1 pipe fitting

16 06214192 1 washer 8.4

17 01104944 1 nut m 8, d985

1/1



9@@ ~

Section: CAB

FARMLINER 3370

Ref: 4G.13.20000

STEERING COLUMN
Fig. P/n QTY Name
Notes:
[FARMLINER 3370]
1 06256102 1 grip
2 04372644 1 cap
3 01138932 1 nutm 18 p.1.5
4 01102804 1 spring washer al8 d128
5 04309876 1 flywheel
6 06260959 1 shoulder ring 40x23x13
7 06260957 1 top link
8 06214304 1 washer 23x30x1,5
9 01107732 1 circlip
10 01111134 3 screw
11 01104944 3 nut m 8, d985
12 06261071 1 constant-velocity joint
16 01107163 8 washer 9, d126
19 06260961 1 gasket
20 06278997 1 steering column
21 06260960 1 screw
22 06283060 2 bushing
23 06261000 1 cover
24 06261084 1 valve
25 06260946 2 bushing 22x25x15
26 01120692 1 grease gun am 6
27 01097625 1 plug @ 35x 12
28 06544838 1 lever
29 06207554 1 screw m 12 x 25
30 06214229 1 washer 21 x 32 x 2.0
31 06214131 8 screw m 6 x 12
32 01126186 2 screwm 10x 16
33 01107165 2 washer 10.5
34 06214206 1 washer 13.2
35 01112333 8 screw m 8 x 25, d933
36 06214192 8 washer 8.4
37 01104944 7 nut m 8, d985
41 06214461 2 shim 12x18x0,5
42 16027407 1 ashtray
43 01151385 2 screw m 3.5x 9.5
44 06214477 washer 25 x 35x 1.0
44.1 06214588 washer 25x35x2
46 06538663 1 hydrostatic
BDI16
47 06506236 1 steering column 12
48 06506238 1 console



FARMLINER 3370

Section: CAB Ref: 4G.13.20000
STEERING COLUMN

Fig. P/n QTY Name

49 01112322 4 screw m 8 p.1.25 x 20

50 01102799 4 washer 8, d128

52 01103734 1 screw m8x55 d931-10

55 06528431 1 shaft

2
>
1 4 ;? 3
' 55 :
Q{’? 5
"*83“ we
50, .
39 0. 237 <&
6D
2 \L8
TR | N\ >
. 67 I 8
o= !

2/2



FARMLINER 3370

Section: CAB Ref: 4G.13.20000
DRIVER'S SEAT
Fig. P/n QTY Name
Notes:
POSNR.1-6 FORMACHINES WITH DRIVER'S CAB [FARMLINER 3370]
1 16026567 1 seat
w
2 16000601 1 backrest
- 0826 /W
2.1 04418264 1 backrest
+ 0827/ W
3 16000602 1 padding
- 0826 /W
3.1 04418263 1 padding
+ 0827/ W
4 16000603 1 guard
- 0826 /W
4.1 04418343 1 guard
+ 0827/ W
5 16000604 1 spring
- 0826/ W
5.1 04311768 1 spring
+ 0827/ W
6 16000605 1 shock absorber
- 0826/ W
6.1 04350980 1 small piston
+ 0827/ W
16026565 1 seat
G 8-10
8 04389284 1 backrest kpl.
- 0826
8.1 16031517 1 backrest
+ 0827
9 04389283 1 padding
- 0826
9.1 16031518 1 padding
+ 0827
10 04389125 1 shock absorber
- 0826
10.1 04418963 1 shock absorber
+ 0827
11 01112322 8 screw m 8 p.1.25 x 20
12 06549126 1 adapter
- 0826

12.1 16033148 1 adapter 12



Section: CAB
DRIVER'S SEAT

FARMLINER 3370

Ref: 4G.13.20000

Fig. P/n QTY Name
+ 0827
13 01107163 4 washer 9, d126
13.1 06214192 4 washer 8.4
14 01104944 8 nut m 8, d985

2/2



